MERCRUISER [8.2L MIE W/HURTH  GM 502°-81330-1932) < FLWwHEEL HOUSIMNG b w
Serial Mbr B ange: OCEYE221 THRU 0DE57199 ()

Ref |Clazs|Part Description Qt Comment Footnote
14 19 12304 PLUG 1

2 140434 5|COVER ASSEMBLY 1

3 a7vea0| SEaAL 1

4 27 86015 GASKET 1 3
5 10 41508 | SCREW [3/8") 2

il 10 98253 5CREW [1/2") 4

] 10 EAV4E| SCREW [3/4") 1

g 13 26992 |LOCKMWASHER 5

7 10 AVE12|SCREW [1-1/4") - 3/8-16 THREAL|1

7 10 47688 | SCREW [2-3/4"] - 3/8-16 THREAL|2

7 10 34354 | S5CREW [1-1/2"] - 3/8-16 THREAL| 2

7 10 34353 |5CRWE [1') - 3/8-16 THREADS |1

a 13 35048 | LOCKMWASHER - 3/8-16 THREAD!| 7

7 10 47277 | SCREW [3/4') - 5/A16-24 THREAD |1

g 13 39107 |LOCKMAASHER - 5/416-24 THREAL| 1

10 54 78945 | J-CLAMP 1

11 16 B40EE | STUD 1

12 11 32219/ MUT 1




